~—— a8
48

orX

XT200

25.06.2018

46 2

FH
+ ;" -
b o

&
T
Ay
¢ bk

%

E=nd=m

LAWN INPUSTRIES



# Part number Description Qty |TANDEM NO. 50 100007027 Cooling Fan 1 1601-019102
1 100011262-0003 Bolt, M6x14 12 51 100009522 Flywheel 1 1604-082150
2 100032057-0001  [Valve Cover 1 1609-002308 52 100004054 Breather Cover 1
3 100010174 Gasket, Valve Cover 1 1601-090229 53 100010261 Gasket, Oil Filter 1
4 100004421 Rocker Arm Assembly 2 1604-015400 54 100004065 Breather Filter Screen 1
5 100004470 Rocker Arm Base 1 1604-015406 55 100011261-0004 Bolt, M6x12 3
6 100004547 Exhaust Valve 1 1604-015702 56 100007137 Shield 1
7 100002461-0001 Bolt, M8x54 4 57 100008663 Gasket, Fuel Tank 2
8 100004580 Valve Spring Seat 2 1604-015711 58 100007144 Shield 1
9 100004565 Valve Spring 2 1604-015703 59 100008754 Fuel Cap 1 1601-061120
10 100004598 Intake Valve Seal 1 1604-001572 60 100008880 Lock Nut 1
11 100004523 Intake Vavle 1 1604-015701 61 100008662 Damping Pad 1
12 100010346 Stud, M6x95 2 62 100008936 Damping Pad 1
13 100006523 Gasket, Muffler 1 1601-018007 63 100008686-0001 Fuel Tank 1
14 100006262 Muffler 1 64 100009020 Fuel Filter 1 1609-061160
15 100006825-0001 Muffler Guard 1 65 100005136 Clamp 2
16 100011452-0003 Nut, M6 4 66 100017750 Fuel Hose, f6.3xf12.5%322 1 1609-299970
17 100010348 Stud, M6x87 2 67 100002846 Breather Hose 1 1609-012104
18 |100005560 Gasket, Carburetor Insulator 1 1601-017107 68 [100000655 Clip 1
19 100005603 Insulator 1 1604-017112 69 100008415 Governor Lever 1 1604-024640
20 |100005928 Gasket, Carburetor 1 1604-017182 70 [100007848 Governor Spring 1 1604-024602
21 100005371 Carburetor 1 1604-017100 71 100007949 Throttle Linkage 1 1604-024604
22 100005945 Gasket, Air Filter 1 1604-017183 72 100007923 Idle Spring 1 1604-024603
23 100004653 Air Filter Assembly 1 8900-400200 73 100008142 Governor Gear Bracket Assembly 1 1604-008088
24 100009388 Spark Plug 1 74 100000671 Clip 1
25 100002377 Cylinder Head 1 1604-001122 75 100008044 Choke Lever 1 1604-024609
26 100010207 Gasket, Cylinder Head 1 1604-009022 76 100007986 Cotter Pin 1
27 100010558 Pin, f10x16 2 77 100017630 Qil Seal, foxf11x4 1
28 100004395 Push Rod 2 1604-015321 78 100007971 Governor Gear Shaft 1 1604-007971
29 100004262 Tappet 2 1604-015002 79 100010147 Gasket, Crankcase 1 1604-090208
30 100003239 Piston Ring Set 1 1604-001310 80 100010544 Pin, f7x14 1
31 100003078 Piston 1 1604-013101 81 100010554 Pin,f9x14 1
32 100003125 Piston Pin 1 1604-013102 82 100010680 Bearing, 6205 1
33 100003221 Circlip 2 1604-013105 83 100003823 Crankshaft 1 1604-003823
34 |100030472 Connecting Rod Assembly 1 1604-013260 84 |100010577 Woodruff Key 1 1601-091606
35 100002674 Crankcase 1 1604-012007 85 100004290 Camshaft 1 1604-004290
36 100007145 Shield 1 86 100008451 Governor Gear Mounting Plate 1
37 100007143 Shield 1 87 100008293 Governor Gear 1 1604-024620
38 100011265-0003 Bolt, M6x18 4 88 100010527-0001 Washer, f25.4x1xf34 1
39 100009231 Ignition Module 1 1604-081200 89 100017643 Oil Seal, f25xf40x7 1 1604-110302
40 100011266-0004 Bolt, M6x20 1 90 100002973 Crankcase Cover 1 1604-002973
41 100004085 Breather Valve 1 91 100011331-0002 Bolt, M8x50 6
42 100008440 One-way Valve Spring 1 92 100032049-0003 Dipstick 1 1601-014301
43 100017617 Oil Seal, f25xf38x7 1 1604-110502 93 100004141 0O-Ring, Dipstick 2
44 100008477-0001 Nut, M6 3 94 100011271-0003 Bolt, M6x35 1
45 100007217-0004 Recoil Starter 1 1601-021500 95 100010459 Washer, f10x1.5xf16 1
46 100007623-0004 Blower Housing 1 1604-021530 96 100010272 Earth Bolt 1
47 100010303 Stud, M6x74 3 97 100011270-0002 Bolt, M6x30 1
48 100011462-0001 Nut, M14x1.5 1 98 100004759 Air Filter Element 1 1601-016101
49 100007554 Starter Cup 1 1601-021520 99 100010174.... GASKET SET XT200 1 1604-010174




